
BALTIC  SEA  ENVIRONMENT  PROCEEDINGS

No. 98

THEMATIC REPORT

STATUS OF THE HOT SPOTS IN
SAINT-PETERSBURG AND THE LENINGRAD REGION

Based on
the Fifth HELCOM PITF Regional Workshop

St. Petersburg, Russia
June 2001

HELSINKI COMMISSION
Baltic Marine Environment Protection Commission



 

BALTIC SEA ENVIRONMENT PROCEEDINGS 
 

 
No. 98 

 
 
 
 

THEMATIC REPORT 
 

STATUS OF THE HOT SPOTS IN 
SAINT-PETERSBURG AND THE LENINGRAD REGION 

 
 

 
Based on 

the Fifth HELCOM PITF Regional Workshop 
St. Petersburg, Russia 

June 2001 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

HELSINKI COMMISSION 
Baltic Marine Environment Protection Commission 

 



 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
- To provide remote access to the electronic sewerage system maps. 
- To implement continuous automatic control of the hydraulic mode of the water discharge 

system.  
- To develop a large-scale monitoring system for the operation of tunnel sewers, pump stations 

and WWTPs. 
- To model real-time operation of the water discharge system.  
- To optimize the operation of the WWTPs and pump stations in real-time. 
 
This combination of measures has allowed Vodokanal St. Petersburg to get the latest information 
concerning the condition of the sewerage system and to take proper measures to prevent accidents. 
 
 
Results 
 
The length of the Saint-Petersburg sewer system increased by 635.98 km over the period 1992-2002 
and reached 7,513.98 km in length by the beginning of 2003. 
 
At the beginning of 2003, a total of 408 direct wastewater outlets discharging untreated wastewater 
into water bodies remained in the city; 172 of these were operated by Vodokanal St. Petersburg and 
236 were managed by several industrial mills and organizations. According to data from Vodokanal 
St. Petersburg, 58 direct outlets were connected to the sewer collectors over the period 1991-2003. 



 

12 

 

 

 
The number of direct outlets connected to the sewer collectors between 1991 and 2003 is presented 
in table 2. 
 
Table 2. The number of direct outlets connected to the sewer collectors 
 

Year 1991 1992 1993 1994 1995 1996 1997 1998 1999 2000 2001 2002 2003 

Number 1 9 3 - 1 8 3 4 8 7 5 7 2 

 
- 189 km of sewage pipelines has been renovated, 53 km by using "no-dig" techniques. 
- Construction of the 14.4 km Petrogradsky tunnel collector has been completed; the cost of the 

project was Rubles 488 million. Completion of this project enabled the connection of 57 direct 
outlets carrying untreated wastewaters to the North Aeration Station.   

- The main collector (duker) in the northern part of the city is being built. 
- A reserve collector leading to the Central Aeration Station is under construction. 
- 58 direct discharge outlets have been connected to the sewage system.  
- An electronic map of the city sewage system has been made. 
- Sensors for level measuring, which continuously send information to the operator service have 

been installed in the tunnel collectors. 
- Automated central operator points have been set up at the Northern and Southern Waste Water 

Utilities. 
- Sewage modelling systems are being implemented. 
- Remote access to the electronic sewage systems has been established. 
- Continuous automatic control of the hydraulic mode of the city sewage system has been 

implemented. 
- 30 sewage pump stations have been renovated and new, more efficient equipment (70-80% 

efficiency) has been installed, resulting in savings in capital and operating expenses and a 
reduction in power consumption. 

- Automatic remote control is being introduced at the SPS. 
 
The annual volumes of untreated wastewaters discharged by direct outlets in 2002 are presented in 
table 3. 
 
Table 3. The annual volumes of untreated wastewater discharged by direct outlets  

in 2002 
 

Pollution loads 
(untreated waste 

waters, overflow and 
bypass), 
tons/y 

Rizskaya Pump 
Station 

Krasnoselskaya 
Aeration 

Station outlet 2

Municipal 
combined 

sewer outlets 
in St. 

Petersburg 

Storm 
outlets 
in St. 

Petersburg 

Overflow volume  
(mill. m3/y) 

44.962 19.3 126.29 52.41 

Pollution loads (t/y)   
BOD total 3,453.7 5,109 12,728 3,609.5 
Phosphorous total 81.75 85.15 421.27 54.71 
Nitrogen total 609.65 546.9 2,608.9 535.8 

  



 

13 

 

 

Further actions 
 
In 2000 specialists from Vodokanal St. Petersburg and the environmental protection authorities 
made an inventory of all enterprises with direct outlets of untreated wastewater. The institution 
�Lengyproinszproect� used the inventory results for the creation of a new programme for the 
elimination of untreated wastewater discharges into water bodies by 2015. The implementation of 
this programme will demand considerable investments of financial resources as well as manpower 
and machinery; however it is expected that it will result in the following: 
 

• Completion of construction on the main collector (duker) in the northern part of the city. 
• Connection of direct outlets to the municipal sewage network and full treatment of 

municipal and industrial wastewater, as well as storm and melted water treatment from 
combined sewers in Saint-Petersburg. 

• Completion of construction on the reserve collector leading to the Central Aeration Station. 
• Continuation of work to renovate   sewage pipelines (40-50 km per year) and to ensure 

cleaning of the sewage pipelines with efficient equipment.  
 
The programme to connect direct outlets to the Aeration Stations and provide biological treatment 
of wastewater is presented in table 4. 
 
Table 4.  Planned work content for the connection of direct outlets to the Aeration Station 
 

Measures  
 

Units  
 

Total 
 

Construction of sewage network for connection of direct 
outlets (taking into account discharges from industrial 
plants) and restoration of roads.  

km 
 
150.0 
 

Tunnel collectors 
 km 28 

Construction of additional Sewerage Pump Stations 
 m3/s 8 

Increase in the capacity of WWTPs 
 mill. m3/day 0.374 



 

14 

 

 

 
 
 
Figure 1. General sewerage system of Saint-Petersburg 

NAS 

CAS 

Kr. AS 

SWTP 

  Sewage water basin: 

CAS – Central Aeration Station 

 NAS - North Aeration Station 

   Kr. AS – Krasnoselskaya Aeration Station 
 
  SWTP – South-West Treatment Plant

  ____________  Existing collectors 
  ------------------  Collectors planned and under construction  



 

15 

 

 

Hot Spot No. 19 
Treatment of municipal and industrial wastewater in St. Petersburg 
 
 

 
Figure 2.  Scheme of the locations of Saint-Petersburg�s WWTPs. 
 
 
Description of the Hot Spot (1992) 
 
In 1992 Saint-Petersburg had several Waste Water Treatment Plants in operation, two of which 
were the largest Aeration Stations in Europe. 873.3 million m3 waste water was being treated 
annually, which represented an average of 65% of all discharges of polluted wastewater. The 
capacity of WWTPs in St. Petersburg in 1992 is presented in Table 5. 
 
 

Saint-Petersburg



 

16 

 

 

Table 5.  Capacity of Waste Water Treatment Plants in St. Petersburg, 1992 
 

St. Petersburg Waste Water Treatment 
Plants 

 

Design capacity, 
thousand m3/d 

Actual load, 
thousand m3/day 

Central Aeration Station (CAS) 1,500.0 1,602.0 
Northern Aeration Station (NAS) 600.0 602.2 
Krasnoselskaya Aeration Station (KSAS) 70.0 140.0 
Pargolovskie WWTP 0.17 0.17 
Prigorodnye WWTP 0.7 0.7 
Torfianoe 0.7 0.7 
Zavodskie 0.3 0.3 

Total 2,171.87 2,345.87 
 
 
Problems 
 
- Insufficient capacity of the municipal wastewater treatment facilities. 
- Only 65% of wastewater in the city subject to comprehensive biological treatment. 
- Deterioration of the technological equipment (corrosion of metal structures of primary and 

secondary settlers and aeration tanks). 
- Low efficiency of wastewater treatment.  
- Lack of technology for nutrient removal. 
- Sludge treatment and disposal problems not solved. 
- Insufficient area for sludge deposits. 
- Absence of domestic production of flocculants for sludge dehydration. 

 

Technological methods for wastewater treatment 

- Mechanical treatment (grits, sand filters, primary settlers). 
- Biological treatment (aeration tanks, secondary settlers). 
- Concentration tanks. 
- Sludge dehydration and disposal. 
 

Sludge dumping 

-    High concentration of heavy metals in the sludge does not allow it to be used in agriculture. 
-    Wet sludge dehydrated on centrifuges and centripresses. 
-   Up to 1997 1,200 tons/day of dehydrated sludge was dumped (150 hectares of land in the 
suburb). The annual requirement was 8-10 hectares. Overall, 4.0 million tons of sludge has 
accumulated during 20 years of operation of the WWTPs. 



 

17 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Figure 3. The technological method for sludge treatment at the Central Aeration Station, 

North Aeration Station and Krasnoselskaya Aeration Station  
 
 
Measures implemented (1992-2002) 
 
Central Aeration Station (CAS): 
 
1. Restructuring of the aeration tanks system � replacement of steel perforated pipe with small 

bubble aeration system using glass fibre tubes for airflow distribution. 
2. Restructuring of four secondary settlers � replacement of outdated sludge scraper with IS-54 

spiral scraper, increasing sedimentation efficiency in the primary sedimentation tanks and 
deleting negative impact of lying up zones on the bottom of sedimentation tanks.  

3. Modernization of sludge pumping station � replacement of outdated equipment with modern 
submerged pump. 

4. Development and introduction of automatic monitoring and control of technological processes.  
5. Setting up of production of domestically-developed gel flocculants "Percol +" for sludge 

dehydration with a capacity of 340 t/year. 
6. Construction of a landfill for dumping of dehydrated sludge. 
7. Replacement of outdated technological equipment. 
8. Commissioning of sludge incineration plant furnace with boiling bed of quartz sand. Gas-dust 

emissions are directed to an electric filter and boiler-utilizer for treatment and for heating of air. 
The resulting ashes are dumped on landfills for reclaiming or are used in the construction 
industry. Waste gases are treated by wet acid and alkaline washing in the columns, and are 
emitted via a flue funnel 45 m high. The quality of waste gases corresponds to international 
standards. Rinsing water returns to the WWTP. 

 

 

Compacted sludge 
from primary settlers 

Excessive active sludge 
from sludge compactors 

Sludge treatment plant
 Treatment with 

flocculants  
(3.0-3.5 kg/t of 
dry matter) 

Dehydrating: centrifuges 
(CAS, KSAS) centrifugal 
presses (CAS) 
(95-97 % of dry matter) 

Cake: 
Concentration 18-20%

D
um

pi
ng

 



 

18 

 

 

At present dehydrated sludge of CAS is incinerated; this accounts for roughly 70 % of all 
wastewater sludge. The commissioning of the sludge incineration plant at the CAS decreased 
annual storage levels of sludge by 278,000 tons and reduced transportation costs by a factor of ten. 
 
Table 6.  Efficiency of CAS operation 
 

Controlled parameter  Input 
mg/l 

Output 
mg/l 

Suspended Solids 140-150 10-12 
BOD  200-230 10-11 
Phosphorous total 3.5-4.2 1.2-1.5 
Nitrogen total 24-26 9.4-11 

 
 

North Aeration Station (NAS): 
 
1. 1995: Commissioning of the 1st phase of the 3d complex, resulting in an increase in capacity to 

1,250 m3/d. 

2. 1995-96: Reconstruction of aeration system � replacement with small bubble aeration. 
3. 1995-96: Replacement of equipment for sludge dehydration. 
4. 1999: Rearrangement of the 1st section of the aeration tank (Q = 100 thousand m3/d) into a 

biological treatment line. 
5. Construction of landfill for dumping of dehydrated sludge. 

 
The efficiency of this operation is sufficiently high, and concentrations of heavy metals in 
wastewater during treatment have decreased by 40 %.  
 
Table 7.  Efficiency of NAS operation 
 

Controlled parameter  Input 
mg/l 

Output 
mg/l 

Suspended Solids 330-350 10-12 
BOD  250-300 9-10 
Phosphorous total 7.0-7.6 1.2-1.4 
Nitrogen total 32-36 11-12 

 
 
Krasnoselskaya Aeration Station (KSAS):  
 
1. 1995 � 1996: Reconstruction of aeration system � replacement with small bubble aeration. 
2. 1995 � 1996: Replacement of sludge dehydration equipment. 
 
 
South-West Waste Water Treatment Plant: 
 
Despite the fact that St. Petersburg has the largest wastewater treatment facilities in Europe, only 
75% of the municipal wastewater is treated. One of the major reasons for this phenomenon is the 
insufficient capacity of the facilities, particularly the unavailability of wastewater treatment 
facilities in the south-west part of the city. At present some of the wastewater from the south-west 
area goes to the Central Aeration Station, and consequently, the quantity of wastewater treated there 



 

19 

 

 

is greater than the design capacity of the Central Aeration Station. Because of this, a portion of the 
wastewater is discharged without treatment via Rizhskaya sewerage pump into the mouth of the 
Neva river. 
 
Construction of the plant (capacity 500,000 m3 /day) began in 1986, however the project suffered 
the following drawbacks:  
 
- The problem with nutrients removal was not solved;  
- The problem with sludge treatment and disposal was not solved. 
  
In the same year, construction was suspended due to lack of funding.  
 
In 1999 the 2nd meeting of the Sub-Committee on Power, Nuclear Issues and Environment in 
Brussels confirmed the willingness of some West European countries to finance the project. Late in 
late 1999, according to a resolution of the TACIS Programme, Vodokanal St. Petersburg carried out 
a preliminary pre-investment project feasibility study. The result showed that the project could not 
be fully implemented with traditional financing instruments. 
 
As a result of these findings, a support group called �Nordic Initiative� was formed. It included the 
following creditors and donors: 
 
- Nordic Investment Bank (NIB); 
- European Bank for Reconstruction and Development (EBRD); 
- Nordic Environment Finance Corporation (NEFCO); 
- Ministry of the Environment of Finland (MoE); 
- Swedish International Development Agency (SIDA); 
- Danish Environmental Protection Agency (DEPA). 
 
To monitor, manage and control the implementation of the construction project, a Coordination 
Board was formed. It comprised the St. Petersburg Administration; Vodokanal St. Petersburg; NIB; 
NEFCO; MoE; DEPA; SIDA; and TACIS. 
 
The Nordic Investment Bank acted as the coordinator of the project, with Vodokanal St. Petersburg 
as the executive body. . 
 
The construction of the South-West WWTP will be completed with the financial support of the 
donor countries (Sweden, Finland and Denmark), the European Community (TACIS Programme), 
and a credit granted by the Nordic Investment Bank. The total number of financial sources is 14. 
 
The revised technical design of the South-West WWTP includes biological treatment with 
improved processes for removal of nutrients (nitrogen and phosphorus). 
 
Upon primary thickening, excessive active sludge is dehydrated by centrifuges and incinerated in 
fluidized bed furnaces. The combustion products from the furnace are transferred to the steam 
boiler for thermal utilization and later to the turbine generator. The energy generated by incineration 
can be used for electric power generation and heating of the WWTP. The flue gases are cleaned by 
electric filters and 99.9% of the ash removed, after which they pass through Venturi scrubbers for 
acid washing; caustic soda washing (alkaline washing) of gases takes place during the third stage. 
This process guarantees a high efficiency rate for the removal of heavy metals from the sludge. 
The process for sludge treatment will be fully automated. 
 



 

20 

 

 

Results  
 
1. Up to 75 % increase in municipal wastewater treated   
2. Repair and replacement of outdated equipment at aeration stations. 
3. Modernisation of the aeration system. 
4. Development and installation of stage grates for mechanical treatment of raw sludge. 
5. Setting up of production of domestic �Percol+� flocculant with improved specifications for 

sludge dehydration. Advantages: 
- decrease in flocculant dosage by 18%, 
- decrease in flocculant price by 24%, 
- sludge composition stability, 
- complete automation of the flocculant solution feed. 

6. Installation of centrifugal presses for sludge dehydration at the Central Aeration Station (CAS). 
7. Design, testing and installation of new pumps for pumping of dehydrated sludge. 
8. Automation of the process for conveying dehydrated sludge into incinerators.  
9. Construction and commissioning of sludge incineration plant (CAS). Advantages: 